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B..

4. Number of Hopping Frequencies

4.1 HoppNum

4 1.1 Test Result

Test Report Number: BTF240125R00502

X Frequenc Packet Num of Hopping Frequencies .
Mode Type (I\(jIHz) / Type ANT1 Limit Verdict
GFSK SISO HOPP DH5 79 >=15 Pass
Pi/4DQPSK SISO HOPP 2DH5 79 >=15 Pass
8DPSK SISO HOPP 3DH5 79 >=15 Pass

4.1.2 Test Graph
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B..

5. Time of Occupancy (Dwell Time)

5.1 Ant1

5.1.1 Test Result

Test Report Number: BTF240125R00502

Antl

TX |Frequency|Packet Duration of Observation Dwell Limit .

Mode Type (l\?lHZ) / Type | Single Pulse (ms) | Period (s) | Time (ms)| (ms) Verdict
DH1 0.383 31.600 122.56 | <=400 Pass

GFSK |SISO| HOPP DH3 1.638 31.600 262.08 | <=400 Pass
DH5 2.887 31.600 307.947 | <=400 Pass

2DH1 0.392 31.600 125.44 | <=400 Pass

Pi/ADQPSK| SISO | HOPP 2DH3 1.644 31.600 263.04 | <=400 Pass
2DH5 2.891 31.600 308.373 | <=400 Pass

3DH1 0.499 31.600 159.68 | <=400 Pass

8DPSK |[SISO| HOPP 3DH3 0.651 31.600 104.16 | <=400 Pass
3DH5 0.896 31.600 95.573 | <=400 Pass

5.1.2 Test Graph
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H
B Test Report Number: BTF240125R00502
LAB

6. Unwanted Emissions In Non-restricted Frequency Bands

6.1 Ref

6.1.1 Test Result
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6.2 CSE

6.2.1 Test Result

X Frequency Packet Level of Reference Limit .

Mode Type (MH2) Type ANT (dBm) (dBm) Verdict
2402 DH5 1 6.07 -13.93 Pass
2441 DH5 1 6.07 -13.93 Pass
GFSK SISO 2480 DH5 1 6.07 -13.93 Pass
HOPP DH5 1 6.07 -13.93 Pass
2402 2DH5 1 5.58 -14.42 Pass
. 2441 2DH5 1 5.58 -14.42 Pass
P/4DQPSK SISO 2480 2DH5 1 5.58 -14.42 Pass
HOPP 2DH5 1 5.58 -14.42 Pass
2402 3DH5 1 5.83 -14.17 Pass
2441 3DH5 1 5.83 -14.17 Pass
8DPSK SISO 2480 3DH5 1 5.83 -14.17 Pass
HOPP 3DH5 1 5.83 -14.17 Pass

Notel: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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6.2.2 Test Graph
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m
44374 dBm |
51,649 dBm |
47.412dBm |
54.028 dBm |

STATUS

Pi/ADQPSK_2DH5 MCH_2441MHz_Antl NTNV

[ Keysight Spectrum Analyzes - Swept S4
L R 5 A
Center Freq 13.265000000 GHz
PNO: Fast - 1rig: FreeRun
IFGain:Low #Atten: 20 dB

Ref Offset 7.05 dB
Ref 17.05 dBm

#VBW 300 kHz

A 1226
Avg Type: Log-Pwr
Avg|Hold: 1040

Mkr1 2.441 4 GHz|
0.970 dBm|

Stop 26.50 GHz
Sweep 2.530 s (30001 pts)

Bm
43.163 dBm |
52,628 dBm |
51533 dBm |
51003 dBm |

Total or partial reproduction of this document without permission of the Laboratory is not allowed.

BTF Testing Lab (Shenzhen) Co., Ltd.

Page 77 of 84

F101, 201 and 301, Building 1, Block 2, Tantou Industrial Park, Tantou Community, Songgang Street, Bao'an District, Shenzhen, China




H
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LAB
Pi/ADQPSK 2DH5 HCH 2480MHz_ Antl NTNV
— Keysight Spectrum Analyzer - Swept 54
RL 2 5 ¥ SE-IN A 12:29
Center Freq 2.526000000 GHz Avg Type: Log-Pwr
PNO: Fast == Trig: FreeRun Avg|Hold: 1001100
IFGain:Low #Atten: 30 dB
Ref Offset 6.99 dB
Ref 20.00 dBm
T L S S AP, PP PR Er e e e
Stop 2.57600 GHz
#VBW 300 kHz Sweep 9.600 ms (1001 pts)
28074 gom|
-52.482 dBm |
48,074 dBm |
Pi/ADQPSK 2DH5 HCH 2480MHz_Antl NTNV
— Keysight Spectrum Analyzer - Swept 54
L 2 5 ¥ SE-IN A 12:29
Center Freq 13.265000000 GHz Avg Type: Log-Pwr
PNO: Fast -»— Trig: FreeRun Avg|Hold: 10110
IFGain:Low #Atten: 20 dB
Ref Dffset6.99 dB Mkr1 2_:189"2 GHz
Ref 16.99 dBm -3.636 dBm
‘1
Stop 26.50 GHz
#VBW 300 kHz Sweep 2.530 s (30001 pts]
45452 dBm|
-52.833 dBm_
52,575 dBm |
-50.779 dBm |
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LAB

Pi/ADQPSK_2DH5 HOPP Antl NTNV

[ Keysight Spectrum Analyzer - Swept 54
AL R E

Center Freq 2.356000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»- 1rg: FreeRun Avg|Hold: 200012000
IFGain:Low #Atten: 30 dB

Ref Offset 7.06 dB
Ref 20.00 dBm

Start 2.30600 GHz Stop 2.40600 GHz,
#Res B 100 kHz Sweep 9.600 ms (1001 pts)

0 Bm
46,868 dBm |
50,436 dBm |
49.495 dBm |

sG STATUS

Pi/ADQPSK_2DH5 HOPP_Antl NTNV

[ Keysight Spectrum Analyzer - Swept 54
T R s

Center Freq 2.526000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»- 1rg: FreeRun Avg|Hold: 200012000
IFGain:Low #Atten: 30 dB
Ref Offset6.99 dB Mkr1 2.478 1 GHz

Ref 20.00 dBm -2.203 dBm

Stop 2.57600 GHz,
Sweep 9.600 ms (1001 pts)

03 dBm
50.781 dBm |
52.739 dBm |
-48.465 dBm |
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8DPSK_3DH5 LCH 2402MHz Antl NTNV

[ Keysight Spectrum Analyzer - Swept 54
AL R E

Center Freq 2.356000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»- Trig: FreeRun Avg|Hold: 100H00
IFGain:Low #Atten: 30 dB

Mkr1 2.402 0 GHz|
Ref Offset 7.06 dB
Ref 20.00 dBm -0.794 dBm

i e e e L L L e

Start 2.30600 GHz
#Res BW 100 kHz #VBW 300 kHz

Stop 2.40600 GHz,
Sweep 9.600 ms (1001 pts)

0.794 dBm
49878 dBm |
54,150 dBm |
50,527 dBm |

sG STATUS

8DPSK_3DH5 LCH_2402MHz_Antl NTNV

[ Keysight Spectrum Analyzer - Swept 54
T R s

Center Freq 13.265000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»- Trig: FreeRun Avg|Hold: 1010
IFGain:Low #Atten: 20 dB

Mkr1 2.401 7 GHz|
Ref Offset 7.06 dB b
Ref 17.06 dBm -0.855 dBm

‘1

Stop 26.50 GHz,
#VBW 300 kHz Sweep 2.530 s (30001 pts]

0 Bm

46,864 dBm |
51524 dBm |
48.372dBm |
53.572dBm |
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LAB

8DPSK_3DH5 MCH 2441MHz Antl NTNV

[ Keysight Spectrum Analyzer - Swept 54
AL R E

Center Freq 13.265000000 GHz Avg Type: Log-Pwr
PNO: Fast ~»- Trig: FreeRun Avg|Hold: 1010
IFGain:Low #Atten: 20 dB

Ref Offset 7.05 dB Mkr1 2.441 4 GHz

Ref 17.05 dBm 1.023 dBm|
1
4

Stop 26.50 GHz
#VBW 300 kHz Sweep 2.530 s (30001 pts]

dBm
45,857 dBm |
52,756 dBm |
54610 dBm |
52139 dBm |

sG STATUS

8DPSK_3DH5 HCH 2480MHz_Antl NTNV

[ Keysight Spectrum Analyzer - Swept 54
T R s

Center Freq 2.526000000 GHz Avg Type: Log-Pwr
PNO: Fast - 1rig: FreeRun Avg[Hold: 100100
IFGain:Low #Atten: 30 dB

e Mkr1 2.479 9 GHz|
Ref Offset 6.99 dB I
Ref 20.00 dBm 1.146 dBm|

P e

Stop 2.57600 GHz,
#VBW 300 kHz Sweep 9.600 ms (1001 pts)

46 dBm
51969 dBm |
52233 dBm |
49197 dBm |
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LAB
8DPSK 3DH5 HCH 2480MHz_Antl NTNV
[ Keysight Spectrum Analyzes - Swept 54
Center Freq 13.265000000 GHz Avg Type: Log-Pwr
PNO:Fast -+~ Trig: FreeRun Avg|Hold: 10140
IFGain:Low #Atten: 20 dB
e Mkr1 2.480 2 GHz|
Ref Offset 6.99 dB
Ref 16.99 dBm -2.947 dBm
1
L
Stop 26.50 GHz
#VBW 300 kHz Sweep 2.530 s (30001 pts]
<6816 dBm|
-52.663 dBm |
54,860 dBm |
52.312dBm |
8DPSK_3DH5 HOPP_ Antl NTNV
[ Keysight Spectrum Analyzes - Swept 54
Center Freq 2.356000000 GHz Avg Type: Log-Pwr
PNO:Fast -+ Trig: FreeRun Avg|Hold: 2000/2000
IFGain:Low #Atten: 30 dB
. Mkr1 2.403 8 GHz|
Ref 20.00 dBm 1.170 dBm
1
+
Stop 2.40600 GHz
Sweep 9.600 ms (1001 pts)
2‘0 Gz -tT‘IM _
2.390 0 GHz -51.588 dBm _
23794 GHz -48.890 dBm |
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8DPSK_3DH5 HOPP Antl NTNV

[ Keysight Spectrum Analyzer - Swept 54
AL R E

Center Freq 2.52600000 GHz

Avg Type: Log-Pwr

PNO: Fast ~»- 1rg: FreeRun Avg|Hold: 2000/2000
IFGain:Low #Atten: 30 dB

Mkr1 2.477 2 GHz
1.062 dBm|

Stop 2.57600 GHz,
#VBW 300 kHz Sweep 9.600 ms (1001 pts)

v FORCTION | FURCTION WiDTH FONCTION VALUE
062 dBm

49,686 dBm |

51,681 dBm |

49,859 dBm |
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